
D-Ri3 865 OPERATION MAINTENANCE AiND PERFORMAiNCE EVALUATION OF THE 1/6
D-Ai3 86~POTOMAiC ESTUARY E..(U) MONTGOMERY (JAMES M) CONSULTING '

ENGINEERS INC PASRDENA CA J M MONTGOMETRY SEP 83
UNCLASSIFIED MWA 83 WA-VO L-i DRCW3i-80-C-004i F/6 13/2 NL



U.6

1.84

4

iiii..,

.7 lull
, IIasl f "'22

JNAIOALRUEA 136 1TEADS]6-

1.1



U.S. ARMY
CORPS OF ENGINEERS I i
BALTIMORE DISTRICT

OPERATION, MAINTENANCE
ce AND PERFORMANCE EVALUATION

of the
POTOMAC ESTUARY EXPERIMENTAL

WATER TREATMENT PLANT

APPENDIX VOLUME 1

SEPTEMBER 1980- SEPTEMBER 1983

T'disubution u L~uujui~t&w

JAMES M. MONTGOMERY, CONSULTING ENGINEERS, INC.

.: 84 01 12 05;



* UNCLASSIFIED

SECURITY CLASSIFICATION OF THIS PAGE ("on, VOI Entered)

REPORT DOCUMENTATION PAGE READ INSTRUCTIONS
BEFORE COMPLETING FORM

1. REPORT NUM91R EA-/ NO TS CAT AL UG NUMBE R

MWA-83-WA
4. TITLE (and Sublie) OPERATION, MAINTENANCE AND s TYPE OF REPORT A PERIOD COVERED

PERFORMANCE EVALUATION OF THE POTOMAC ESTUARY Final Report 9/80 to 9/83
WATER TREATMENT PLANT, bdadn * 6 PERFORMING ORG. REPORT NUMBER

velm Appendix Volumes I

7. AUTHOR() 9 CONTRACT OR GRANT NUMBER()i)

James M. Montgomery, Consulting Engineers, Inc.
Pasadena, California DACW 31-80-C-0041

S. PERFORMING ORGANIZATION NAME AND AODRESS 10. PROGRAM ELEMENT. PROJECT. TASK

Ba r DAREA & WORK UNIT NUMBERSBaltimore District

U.S. Army Corps of Engineers, ATTN: NABWA
P.O. Box 1715, Baltimore, Maryland 21203

I1. CONTROLLING OFFICE NAME AND ADDRESS 12 REPORT DATE

Baltimore District September 1983

U.S. Army Corps of Engineer, ATTN: NAB-WA 13. NUMBER OF PAGES I

P.O. Box 1715, Baltimore, Maryland 21203 2329
14. MONITORING AGENCY NAME a ADORESS(g/ diffeat trom Controlling Office) IS SECURITY CLASS. (o hle report)

Unclassified
I5.. OECL ASSI FIC ATION/ DOWN GRAOING

SCHEDOU Lc E

1. OISTRIOUTION STATEMENT (of rla Report)

Approved for public release, distribution unlimited.

17. OISTRIBUTION STATEMENT (of rhe obefroct entered In Block 20. it dilferent Iro. Report)

10. SUPPLEMENTARY NOTES

It. KEY WORDS (Continue on reveree side It necemealy and identity by block nufmber) Water Resources; Water

Supply; Water Resources Development Act 1974, PL 93-251; Potomac Estuary
Experimental Water Treatment Plant; Potomac River; Water Treatment; Contami-

nated Water Supply; Advanced Water Treatment; Granulated Activated Carbon
Adsorption; Ozone Disinfection; Water Treatment Demonstration Plant; Water
Reuse; U.S. Army Corps of Engineers: Water Oualitv Analysis and EPA Dynamic

20 ASSTRACT (Continue an r,. .. fe It nc-eeary and identify by block number) The Water Resources Act

of 1974 authorized the Baltimore District of the U.S. Army Corps of Engineers
to investigate the use of the Potomac River Estuary as a possible supplemen-

tal water supply source for the Metropolitan Washington Area (MWA). Use of
the Estuary, a source expected to be contaminated with substant ti amounts

of treated wastewater during a severe drought, was one of several structural

and non-structural alternatives to meet the lonq term water supply needs of

the MWA, which were evaluated in the U.S. Army Corps of Engineers' MWA Water
FORM

O DD . A, 1473 EOITION OF I NOV 6S IS OBSOLETE

SEC"IRITY CL. ASIFICATION )F THIS PAGE ("'n fi re

% .. ..............-..................



UNCLASSIFIED

SICUNtTY CLASSIFICATION OF THIS PAGgWhen VD fnfIim)

19. KEY WORDS (continUed)

Estuary Model.

20. ABSTRACT (continued)

Supply Study.

The investigation evaluated the water quality produced by a 1.0 MGD demon-
stration water treatment plant (EEWTP), which was located adjacent to the
Estuary at the Blue Plains WPCP, Washinqton, D. C.

Based on certain hydrologic conditions and the results of the EPA Dynamic
Estuary Model, a raw water mix of 50 percent estuary water and 50 percent
nitrified Blue Plains sewage effluent was selected for treatment.

Three water treatment process combinations were investigated. The first
process combination included alum coagulation, sedimentation, intermediate
chlorination, gravity filtration, granular activated carbon (GAC) adsorption
and free chlorine disinfection. The second procees substituted ozone as the
intermediate oxidant. The final combination consisted of lime coagulation,
sedimentation, recarbonation, gravity filtration, GAC adsorption at twice
the contact time, ozone and chloramine for final disinfection.

An extensive water quality analysis program was conducted to determine the
acceptability of the water for human consumption. The sampling frequency r

rates exceeded recommended standards. The analytical program parameters

included physical and aesthetical (13); major cations, anions and nutrients
(19); trace metals (24); radiological (5); microbiological (6) including
enteric viruses (41 identifiable types), parasites (7), and four bacterial

groups; organic (151); and toxicological (2). Finished water samples were
collected from three MWA water treatment plants to compare their water quality
against the project's finished water quality.

Within the limits of the analytical techniques used and the influent water
quality conditions observed it was concluded that the three process combina-
tions monitored were technically feasible of producing a water acceptable for
human consumption.

Estimated treatment cost for a 200 MGD estuary water treatment plant, using
design and operating criteria similiar to that used in the EEWTP, are

approximately 34.34t/1000 gallons for the first alum mode and 47.64t/1000
gallons for the lime mode of operations. Due to uncertainties over the
plant's location, intake and certain finished water structures and related
costs were excludeu from the cost estimates.

%4

UNCLASSIFIED
2*JMS-- 3111111k SECUNITY CLASSIFICATION Of THIS PAGEf(Wt DaIh e)

* *"*%*4 N • - -. •..% -..; .



U.S. ARMY
CORPS OF ENGINEERS
BALTIMORE DISTRICT

OPERATION, MAINTENANCE
AND PERFORMANCE EVALUATION

* of the

POTOMAC ESTUARY EXPERIMENTAL
WATER TREATMENT PLANT

APPENDIX - VOLUME 1

II
SEPTEMBER 1980 - SEPTEMBER 1983

JAMBD M. MONTGOMERY, CONSULTING ENGINUBZ, INC.



TABLE OF CONTENTS

APPENDICES - VOLUME I Page

APPENDIX A - SPECIALIZED ANALYSES AND QUALITY ASSURANCE A-0-i

Section I - Specialized Analyses Protocols A-i-i
Particle Size Distribution Analysis A-i-1

Definition A-1-i
Instrumentation A-1-i

Asbestos Procedure A-1-4
Summary of Method A-i-4
Sampling Methods A-1-4
Procedure A-I-4
Counting and Identifying Asbestos Fibers A-1-5

Bromide by Ion Chromatography A-1-6
Introduction A-I-6
General Discussion A-1-6
Apparatus A-i-7
Reagents A-I-7
Procedure A-i-8
Calculations A-1-10

Quantitation of Salmonella Sp. in Water A-i-iZ
Enrichment A-1-12
Isolation A-I-I2
Primary Biochemical Screening A-i-12

Quantitative Determination of Viruses A-1-13
Virus Adsorption A-1-13
Elution A-1-13
Reconcentration A-1-13
Virus Assay A-I-14
Virus Identification: Neutralization by

Cytopathic Effects A-1-15
Procedure for Using the Dried Lim Benyesh-Melnick Pools

for Typing Enteroviruses A-i-16
Parasite Assay A-1-27

Parasite Sample Collection A-1-27
Sample Preservation A-l-Z7
Sample Processing A-I-27
Parasite Concentration A-1-Z7
Parasite Staining A-1-28
Parasite Identification A-i-28,n For

Ames Salmonella/Mammalian-Microsome Test Method for A&I
Detecting Mutagens in Water and Wastewater Concentrates A-1-30

Principles of the Ames Test A-1-30 :ed Ui
Salmonella Strains A-1-30 -Iti__on

By______

.~j~ -- QAvailability Codes
:'Avail ind/or

Dist Spec lal

I-5.I

_ ,* 5, ,.5. '.. v v - , , " , ' .-,, * 5* * S,. ' ..4_, , '/;".'.,• ""'" -,.":_ _" ,i'-



Table of Contents

APPIEDICES - VOLUME I Pagre

Quality Control Check for the Mutation Integrity of
Tester Strains A-1-31

Preparation of Media, S-9 Reaction Mixture
and Tester Strains A-1-3Z

Plate Incorporation Assay A-1-34
Testing for In Vitro Transformation in the C3H/1OTI/2

Mouse Embryo Fibroblast System A-1-36
Background A-1-36
Maintenance and Handling of C3H Mouse Embryo Cell Line A-I-37
Quality Assurance A-1-39
Procedures for the Assay A-1-39

Analysis of Organic Carbon by Photochemical Oxidation/
Infrared Absorption A-1-40

Definition A-1-40
Apparatus A-I-40
Reagents A-1-40
Preparation of Standards and Reagents A-1-40
Analysis A-1-41
Calculation A-I-42
Quality Assurance A-1-4Z

Analysis of Organic Halogen in Potable and Non-Potable
Water by Carbon Adsorption A-l-4

Definition A-I-44
Apparatus A-1-44-
Reagents A-1-44
Preparation of Standards and Reagents A-1-44
Sample Concentration and Analysis A-i-45
Calculation A-i-47
Quality Assurance A-I-47

Analysis of Trihalomethanes in Potable and Non-Potable
Water by Liquid-Liquid Extraction A-I-50

Definition A-i-S0
Apparatus A-i-S0
Reagents A-i-S0
Standard Preparation A-i-S0
Internal Standard A-I-S1
Extraction and Analysis A-I-S1
Chromatographic Analysis A-I-53
Calculation A-1-53 ".
Quality Assurance A-1-53

Analysis of Purgeable Organic Compounds in Potable and
Non-Potable Water by Gas Chromatography Mass Spectrometry A-1-55

Definition A-I-55
Apparatus A-1-55
Reagents A-1-55
Standard Preparation A-1-55
Calculation A-1-57
Quality Assurance A-i-57

~ 1 % ~ I :sC~X ".2ou',



_. . -- -- . . -- :7 -1-

APPENDICES - VOLUME I Page

Analysis of Base/Neutrals and Acids in Potable and Non-Potable
Water by GC/MS A-1-59

Definition A-1-59
Apparatus A-I-59
Reagents A-I-59
Standard Preparation A-1-59
Internal Standard A-1-59
Extraction A-I-59
Analysis A-1-61
GC/MS System A-I-61
Calculation A-I-62
Quality Assurance A-I-62

Analysis of Herbicides in Potable and Non-Potable Water by GC A-I-64
Definition A-1-64
Apparatus A-1-64
Reagents A-1-64
Standard Preparation A-1-64
Internal Standard A-1-64
Extraction and Esterification A-1-64
Analysis A-1-66
Calculation a-1-67
Quality Assurance A-1-67

Analysis of Pesticides and PCBs in Potable and Non-Potable
Water by GC A-1-69

Definition A-1-69
Apparatus A-1-69
Reagents A-1-69
Standard Preparation A-1-69
Internal Standard A-1-69
Extraction A-1-69
Analysis A-I-71
GC System A-i-71
Calculation A-1-72
Quality Assurance A-1-7Z

Analysis of Semi-Volatile Compounds in Potable and Non-Potable
Water by Closed-Loop Stripping and Gas Chromatography Mass
Spectrometry A-1-73

Definition A-1-73
Apparatus A-1-73
Reagents A-1-73
Standard Preparation A-1-73
Sample Concentration A-1-74
Analysis A-1-74
GC/MS System A-1-74
Quality Assurance A-1-75

Analysis of Volatile Polar Organics in Potable and Non-Potable
Water by Steam Distillation and GC/MS A-1-77

Definition A-1-77
Apparatus A-I-77

4-3-



-ja-A A. .A.W M.~ I 37U-J. -a 7.1

Table of Contents

APPENDICES - VOLUME I Page

Reagents A-1-77
Standard Preparation A-1-77
Distillation A-1-?7
Analysis A-1-78

Analysis of Organic Anions in Potable and Non-Potable WaterBy Ion Exchange and GC/MS A-1-79

Definition A-1-79
Apparatus A-1-79
Reagents A-1-79
Standard Preparation A-1-79
Sample Preparation A-1-79
GC/MS System A-I-81
Calculation A-1-8Z
Quality Assurance A-I-8Z

Analysis of Organic Cations in Potable and Non-Potable Water
by Ion Exchange and HPLC A-1-84

Definition A-1-84
Apparatus A-I-84
Reagents A-1-84
Standard Preparation A-I-84
Sample Preparation A-1-85
HPLC System A-1-85
Calculation A-1-86
Quality Assurance A-1-86

Analysis of Polynuclear Aromatic Hydrocarbons in Water by
High Pressure Liquid Chromatography A-1-88

Definition A-1-88
Apparatus A-1-88
Reagents A-I-88
Standard Preparation A-1-88
Extraction A-1-89
Column Chromatography Clean-up A-1-90
Analysis A-1-91
Calculation A-1-91
Quality Assurance A-l-91

Analysis of Dihaloacetonitriles in Potable and Non-
Potable Water by Liquid-Liquid Extraction and Gas
Chromatography A-1-93

Definition A-1-93
Apparatus A-1-93
Reagents A-1-93
Standard Preparation A-1-93
Extraction A-1-94
Chromatographic Analysis A-1-96
Calculation A-1-96
Quality Assurance A-1-96

-4-

-. o i * 'N *



Table of Contents

APPENDICES - VOLUME I Page

Section 2 - Precision and Accuracy Results A-Z-I
Inorganics A-2-I

Non-Metals (Physical/Aestheti- Anions, Nutrients and
Major Cations) A-2-1

Metals A-2-28
Trace Organics A-2-58